


                                               DIRECT SHEAR TEST DATA

Project: KINGSTON COAL TVA             Location: TN                           Project No.: 60095742
Boring No.: B102B OST-2                Tested By: BCM                         Checked By: WPQ
Sample No.: OST-2                      Test Date: 2/13/09                     Depth: 29.5'-32.0'
Test No.: 5742102BS2a                  Sample Type: OST 3"                    Elevation: 

Soil Description: ORGANIC CLAY TRACE F SAND - BLACK, GRAY AND BROWN  (OL)
Remarks: TEST PERFORMED AS PER ASTM D 3080

          Elapsed      Vertical      Vertical    Horizontal    Horizontal
             Time        Stress  Displacement        Stress  Displacement
              min           tsf            in           tsf            in

    1        0.00        0.8035       0.02757             0             0
    2      406.80        0.8043       0.02854         0.115      0.007916
    3      554.78        0.8043       0.02896        0.2008       0.01578
    4      702.97        0.8043       0.02915         0.263       0.02365
    5      844.70        0.8035       0.02934         0.311       0.03152
    6      987.92        0.8043       0.02947        0.3504       0.03939
    7     1126.93        0.8043        0.0295        0.3811       0.04726
    8     1257.65        0.8051       0.02954        0.4079       0.05512
    9     1402.81        0.8043       0.02944        0.4339       0.06299
   10     1538.25        0.8035       0.02938        0.4599       0.07086
   11     1685.56        0.8043       0.02928        0.4874       0.07878
   12     1828.80        0.8043       0.02915        0.5048       0.08665
   13     1977.12        0.8043       0.02915        0.5189       0.09451
   14     2110.15        0.8043       0.02918        0.5284        0.1024
   15     2255.90        0.8043       0.02931        0.5386        0.1102
   16     2390.54        0.8043       0.02931        0.5433        0.1181
   17     2533.41        0.8043       0.02938        0.5449         0.126
   18     2675.87        0.8035       0.02954        0.5465        0.1339
   19     2819.69        0.8043        0.0297        0.5465        0.1418
   20     2960.91        0.8043       0.02967        0.5473        0.1496
   21     3093.42        0.8043       0.02976        0.5496        0.1575
   22     3230.09        0.8051       0.03034        0.5512        0.1657
   23     3380.18        0.8043       0.03047        0.5544        0.1732
   24     3517.19        0.8043       0.03115        0.5559        0.1811
   25     3641.42        0.8043       0.03147        0.5575         0.189
   26     3783.35        0.8035       0.03163        0.5583        0.1969
   27     3936.20        0.8043       0.03182        0.5599        0.2048
   28     4066.11        0.8043       0.03201         0.563        0.2126
   29     4204.80        0.8043       0.03227        0.5662        0.2205
   30     4351.39        0.8043        0.0324        0.5685        0.2284
   31     4484.94        0.8043       0.03282        0.5717        0.2362
   32     4487.76        0.8043       0.03285        0.5709        0.2364
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